


= K

CONTENTS

T % F i

PARTS BOOK

1. NESH4EHS Machine Frame & Miscellaneous Cover Components:«:«.:«.:seeeseeeee

2. TRk EEMain Shaft & Thread Take-up Lever Components:««««cc««-«..

3. $HF. BB IEHIEZIHS4H 4 Needle Bar, Upright Shaft & Hook

Driving Shaft cOmponents......................................................... ey
4. ERISE{EPresser FOOt COMPONENES:sseeresesertttauttatetntnntiitantatisnaeassocsnes
5. X¥4r4A{4Feed Mechanism COMPONENtS: ««+teseee st tmsrercormmutesisecssnnsisnsesanenes
6. FiB44A140il Lubrication COmMPONENtS: - cc s teeeerttiituuetitiinuetieinniiisnsesnnee
7. B SEEOI ReServoir COMPONENES «« s seeteeteruerauetiittittneateistittistietesaesaes
8. MR 5id44E4r4H{4Belt Cover & Thread Stand Components: ««««-csceetsesercnces

9. HHEACCESSOri@S o crteeeettrcttcieniriiaiiiintcniittniiitccccctesacesererseresccsrescossanessans

1. BSEHRFEEAREEH,
The machine with "R" added is using roller presser foot.
2, IEMWEEHR, BEAFS. 45,

Please confirm the relative applications Ref.No,part no.
When buying the parts.

-13-

14

17

19

21

23

26

27

28

29



Fe4arélft . Machine frame & miscellaneous cover components

1,

-14-



1. Vi dH Machine Frame&miscellaneous cover components

R KRR 4, b Name of the part Aokt {%)H EpiN
REF. No. | Part No. QTY. | 5k}
1 20003700 |iHiHR Face plate ASM. 1 PAg Pig
2 10010896 | [Hit £ Face plate gasket 1 S AS
3 10004065 |Bi AR H2 4T Screw 1/8-44 1=4 1 AS AS
4 10010339 | 1A 55 e AR 5 14 ARM 0il shield ASM. 1 PAS AS
5 10008943 | kLR AT aY IR FL.2E Rubber plug 2 ¢ Y
6 10008942 VETAT Hh 4y R FL %€ Rubber plug 1 NS %
7 10008972 |5 T R IR%ET Screw 3/16-28 L=9 8 e e
8 20003774 |5 Bt Side plate 1 e e
9 10010877 |5 i A Gasket 1 Y A
10 10008975 likk} i 15 25 L2 Rubber plug 1 AS PAS
11 10008941 | M FL%E Rubber plug 1 % A
12 10004371 |k &4+ Needle thread guide pin 1 PAg
10005639 | £t Needle thread guide pin 1 DAe
13 10010640 | =R &4t Three—hole thread eyelet 1 i PAe
14 10008974 |#eih g sk Earthing indication plate 1 Phe PAe
15 10008934 |BRL&AT B4 S i ET Screw 3/16-28 L=6 1 e Y
16 10008934 | =HR&Z/AH24T Screw 3/16-28 L=6 1 A A
17 10008940 45k’ Arm thread guide-Ring 1 PG PAd
18 10008973 |47 £/ 24T Screw 11/64-40 1=6 1 AS AS
19 10010644 |JeLk a4l Thread tension ASM. 1 PAS AS
20 10004507 |32kt Rt Tension nut 1 PG DA
21 10004199 |34 5hh Tension Disc stopper 1 Y pie
22 10004176 |Jeskis Tension Spring 1 PG
10004391 |Jesk i Tension Spring 1 DA
23 10004179 WAZHn Tension Disc stopper 1 PAe PAY
24 10004180 |32 £kHi Tension Disc 2 AS AS
25 10004200 |JeLkiR4T Screw 1 AS AS
26 10004201 k&= Take—up spring 1 b DA
27 10010639 |4k 55 1 75 s Tension post socket 1 b DA
28 10004200 |J22RiRAT KA Screw 9/64 1 PAS AS
29 10006264 |22k as 4T Screw 1 PG DA
30 10010641 W k4T Thread release pin 1 b Pie
31 10008935 |4t#K Needle plate 1 A
10005971 J&HH Needle plate 1 PAe
32 10009005 %A iR4T Screw 11/64-40 1=8.5 2 AS AS
33 10008937 /- &k/A) ARM Thread guide-left 1 PAe pAe
34 10008973 | /e &k/a)h2%T Screw 11/64-40 L=6 1 Y Yo
35 10008977 |t if 717 WA L %€ Rubber plug 2 AS AS
36 10008972 |t iR4T Screw 3/16-28 1L=9 3 AS PAS
37 10013706 HEMREBAE Bed slide ASM. 1 AS AS
38 10003960 JHEMR Slide plate 1 PAe PAY
39 10003963 bR &% Spring of slide plate 1 DA DA




1. Hl5erdft Machine Frame&miscellaneous cover components

i " Name of the art skt] R
REF. No. | Part No. & € ot the p ory. | se] 7
40 10010080 |HE &4] Screw 3/32-56 L=1.9 2 A A
41 10002577 AR S AE Bed screw stud 4 e e
42 10004373 |BRAZES F Ruler plate 1 e e
43 10004374 |BRAZEY Fr 24T Ruler plate screw 2 Pig Pie
44 - Model plate 1 PG PAe
45 10021725 |Hk&ATBL 7S Thread take—up lever cover 1 PAg
10006676 |HkZAT s = Thread take—up lever cover 1 Pig
46 10008936 |‘% 4Rk Safety-indicating plate 1 Y A
47 10004183 (0% ] Rubber ring 1 % ¥
48 10004380 |Zesk os S [ W24 T Screw 3 AS A
49 10011149 et ] Thread cutter 1 PG pA
50 10013504 |Ze£k 1) I [l w2 54T Screw 2 e e
51 10014244 |LeskJesk oy Bobbin thread tension ASM. 1 P PAe
52 10004504 |t £ A 444 Bobbin thread tension rod ASM. 1 PAg D
53 10004393 ekt Thread tension disk 2 PAg Die
54 10004391 |Jesk iz Thread tension spring 1 DAY PAg
55 10008747 |¥BElJe b2 ) Thread tension nut 1 PAe D
56 10004507 £ MZ 1) Nut 1 AS YAS
57 10013967 |&ezk s Bobbin winder ASM. 1 A A
58 10006153 |#5)Hk Bobbin winder shaft COMPL. 1 PG PA
59 10004486 | KA Washer 2 PG pA
60 10009937 |H&itsainss Latch spring 1 AS A
61 10011096 2 .LEL AL Bobbin fitting basis COMPL. 1 AS YAS
62 10006151 |Zegk e fir ke Bobbin winder regulator 1 AS PAS
63 10000736 |44k T-AK Bobbin lever 1 AS AS
64 10004497 |2 HilH Adjusting plate 1 AS AS
65 10004340 |#hcse Rubber ring 1 AS Yo
66 10004501 |5 A7 K0 Long spring 1 ¢ Y
67 10004494 |52 17 4 5 5% Short spring 1 AS Yo
68 10004498 |42k 4k Cushing 1 AS AS
69 10006142 |ZeLk g% sl 14 el Retaining ring 1 PAS e
70 10013038 |ZeLk g ek ™ e Fii 14 el E-ring 1 AS Yo
71 10004500 |Ze£kHho7 pEl O-ring 1 YAS A
72 10000735 24T Screw 1 i PAe
73 Pl Number plate 1 pie PAe
74 10002840 M5 RENET Pole 1 AS A




2. iR Pkikirsr4fF Main shaft & thread take-up lever components

i 3

« /S
,éy/q
L .

-17-



2. FHiRPREAT A4 Main shaft & thread take-up lever components

R EE el IO DS
REF. No. | Part No. # i Name of the part oty | ey | P

1 20000648 |PELIEAT 45 B4 Thread take—up crank shaft 1 PAg Pig
2 10010083 | HRL AT HIMRET Screw 15/64-28 L=105 1 AS AS
3 10004161 |BREAT T hE 0il resietant cover 1 PAg Pie

4 10010535 |BRERIZEAT Thread take—up bar 1 Y
10005936 | R ZEAT Thread take—up bar 1 Y

5 10004158 | BREZEAT 73 2114 Thread take—up lever ASM 1 Y
10005939 |k I 24l Thread take—up lever ASM 1 PAS
PREAT IR Bk Needle bar crank 2 Dke Pig

10004144 k& dh#m a1 Needle bar crank 1 DA
10005937 k< dhiAi 5614 Needle bar crank 1 Die
8 10010535 |EHFFIEAT Needle bar crank rod 1 Phe e
9 10010537 | kL i 7 e g% T Screw 9/64-40 1.=4.8 1 AS AS
10 10010545 |EFAF i S [ %] Screw 9/32-28 1=16 1 AS AS

11 10012203 |E1FT A% Counter weight 1 A
10012858 |1 #T Hhi ik Counter weight 1 DA
12 10010065 VAT HAn AL g% Screw 1/40-40 1=6 2 AS PAS
13 10010534 |5& A BR%T 071 Pl Rubber ring 1 Y Pie
14 10010545 |EFAT v 2 A8 ET Screw 9/32-28 =18 1 AS AS

15 10010115 JEXMm/Coge Feed drive eccentric cam 1 i
10005991 Xt m Code Feed drive eccentric cam 1 PAg
16 10010092 |15k Lo FE RET Screw 1/40-40 1L=11 2 AS PAS
17 10003927 | L%h)55Hh& Main shaft rear bushing 1 PAe Pie
18 10010507 | _L-fhyh & oil seal 1 A Ye
19 10010089 |62 e AT %t FH 424 el Snap ring 1 Ye Ye
20 10010542 | b#h$4 bl Thrust collar 1 AS AS
21 10005020 | L%l bl 4T Screw 1/40-40 1.=6 2 YAS PAS
22 10003930 | Fhrirshe Main shaft front bushing 1 A AS
23 10010504 | b e =30 5 4 0il amount adjusting pin 1 PAe pAe
24 10003959 | %l Hh& Intermideate bushing 1 PAe Pie
25 10010593 | LAl i & igs] Screw 2 A Yo

26 10010098 i RHmCo%e 55 A Feed rocker can plate 1 PAe
10005992 3% FMimCa%e 15 A Feed rocker can plate 1 PAe
27 20003778 | F%¢ Hand wheel 1 i P
28 10010536 | L#S2%] Screw 1 AS AS
29 10010544 | % Main shaft 1 AS AS
30 10010541 | A7 yrl -8 Bl o1 B Roller felt 1 AS AS
31 10010540 |ihAAmEIHEHE Sleeve of oil amount adjusting pin 1 PAe pie
32 10010538 | it yitr 2 14 5 415 0 24 sl O-ring 1 AS AS
33 10010643 |fm-Cofe me AR MEET Screw 9/64-40 L=6 2 Ye AS
34 10004472 |54k - shie Bobbin winder driving wheel 1 PAe pAe
35 10011062 |&e2k 3= ah%e 5w ik Screw 2 A Ye




3, 5, BHRERTBZMHH: Needlebar, upright shaft & hook driving shaft components

-19-




3. EFFF. 5K ERR UK S5 4 ZH 44 Needle bar« upright shaft & hook driving shaft components

R KRR 4, b Name of the part it {%)H =R
REF. No. | Part No. QTY. | 5k}
1 10010587 |&HAT LAl fL%E Cap 1 AS PAS
2 10010589 J4T#F F#hE Needle bar upper bushing 1 D¢ DA¢
3 10004182 V&I #T needle bar 1 DA
10005944 VE1#T needle bar 1 DA
4 10010590 & FFi&E AT needle bar connecting-rod 1 DAY DS
5 10010643 &1 AF 2 e tg4T Screw 9/64-40 1=6 1 PAS AS
6 10010586 V&I AT £t B Slide block 1 PAS AS
7 10010638 &1+ F Lk 2 Needle bar thread guide 1 PAe
10005943 |EHHF F &L 2 Needle bar thread guide 1 PAe
8 10014117 JEH#F e Needle bar lower bushing 1 PAe
10005916 EHAF T 4hE Needle bar lower bushing 1 DA
9 10010588 |SZ4F 24T Screw 1/8-44 1=4.5 1 AS PAS
10 10010591 JEHAT22) Needle bar thread guide 1 PAe
10005945 JEAT22) Needle bar thread guide 1 Pie
11 10003468 |#LEF (DBX 1) Needle DBX 1 1 Y
10003634 |HLEF (DBX5) Needle DBX5 1 e
12 10010056 | L&i<p-ihife (RO Gear of main shaft (big) 1 A AS
13 10010065 |4 ihi%e 24T Screw 1/40-40 1=8 8 Ve ¥e
14 10010062 |"R%l A= Ui%e (/M) Gear of upright shaft(small) 1 A e
15 10010029 |5 F<ikige (KD Gear of upright shaft(big) 1 PAe Pie
16 10003937 | FHIG-AH (/M) Gear of hook driving shaft(small) 1 PAe Pie
17 10010057 |4 Upright shaft 1 AS AS
18 10010060 |k&its Bobbin 1 Y Ye
19 10003961 |4 [#hE Upper bushing 1 AS AS
20 10008972 |"fl &R T Screw 3/16-28 L=9 1 Y AS
21 10003964 |5 FHhE Upright shaft lower bushing 1 Y e
22 10003931 | FiljE5mE Rear bushing 1 A Ye
23 10023998 |HERR Hook 1 AS AS
24 10010058 | I %hi42 kel Thrust collar 1 Y Ye
25 10010059 | 4 Rl hg4T Screw 11/64-40 1=4.8 2 AS PAS
26 10010067 |HEAR a7 2) Positioning finger 1 A Ye
27 10010066 |HEAR & A A HE4ET Screw 11/64-40 1=9.5 1 Yo AS
28 10004347 | FahmrdE Front bushing 1 PAe pie
29 10010593 | FHlaTHHASIRE] Screw 1 A Yo
30 10010058 | 4 el Thrust collar 1 AS AS
31 10010059 | 5+ 7l el iR T Screw 11/64-40 1=3.5 2 AS PAS
32 10010061 | N#h Hook driving shaft 1 PAe pie
33 10006924 #4255 Bobbin case 1 A PAg
34 10010063 | I~ 4l Byl > 0il wick 1 AS AS
35 10010064 | 5l PR b 4T Screw 1 AS AS
36 10010030 | R %5 HhAigs] Screw 3/16-28 L=12 1 A AS




4, EM4H Presser foot components

-21-




4. A Presser foot components

m myag=y Eurve.
Rl KR 4 FR Name of the part Akt {%)H S
REF. No. |Part No. QTY. | 5kl
1 10003922 /1 4 T Hand lifter 1 PAe PAq
2 10010016 & iR TF124T Screw 1 PAe DS
3 10010027 | AR T-4h0 % el Rubber ring 1 A Yo
4 10010023 | AR T ™ %6 A Hand lifter cam 1 PG PAg
5 10008945 |43 Hs JA Hi AL AT H 4+ Hand lifter link 1 e As
6 10010649 JHATITF 114 Snap ring 1 e s
7 10010653 |RUALATBRSUH Link shaft 2 A ¥
8 10010645 |35 He 1 4 Presser foot ASM. 1 ¥
10005982 |75 s 44 Presser foot ASM. 1 PAe
9 10013038 HRLCHFIT 1141 Snap ring 3 pAe A
10 10010648 | H A AR lifting lever 1 Yo ¥
11 10010026 | T+ BaARZE £ T 1 44 Pl lifting lever ring 1 Dke D¢
12 10010651 |43 s BAIRrAF IR E] Hinge screw 1 e e
13 10010652 |Ja ALAT 4l W% T Hinge screw 1 e Yo
14 10010017 |46 He s AL A Lifting level link 1 e e
15 10010020 J46 & JITAT Connecting rod vertical 1 Y PAe
16 10010025 46 & AT Lifting level connecting rod 1 Y PAe
17 10013038 HRLCHFIT 1441 Snap ring 2 Y ¥
18 10010647 WAZ TR A7 5 Tension release return spring 1 PAg v
19 10010642 WAL 54T 905 Tension release pin spring 1 bie Pie
20 10010641 |FAZ4H4ET Tension release supporting pin 1 Y PAq
21 10010019 |FAZ: Tk Tension release plate 1 Y pie
22 10010022 |2k THAR SR 404 Tension release shaft 1 PAe PAe
23 10004205 | R BR4T Presser spring regulation 1 PAe PAq
24 10003917 | & B Nut 1 Y PAq
25 10004439 V& S4T Presser guide bar 1 PAg Pig
26 10004505 |E &% Presser spring 1 bie
10006068 |1H &% Presser spring 1 Pie
27 10010024 |EAF522 Presser bar guide bracket 1 PAg bid
28 10010646 LT Presser bar 1 PAe PAe
29 10010021 |2 ii 18y Presser bar thread guide 1 Y PAY
30 10003921 |EAFFHER4ET Screw 1/40-40 L=8 1 PAe pAe
31 10010018 |22 £k 1 15 I2ET Screw 9/64-40 1L=8.5 2 PAe DA
32 10014118 VEAFahE Presser bar lower bushing 1 PAe
10005915 VEAFahE Presser bar lower bushing 1 PAe
33 10010650 |3t Hs JAIERET Screw 9/64-40 L=10.5 1 ¥ ¥




5. %k Feed mechanism components

-23 -




5. R HM Feed mechanism components

= n = U= =N
RE}?.EO. li%ar)‘lc:Jer # i Name of the part QTS% f% JER
1 10010072 MEEEHEFF Feed adjust rod 1 PAg
10006004 33X K% AT Feed adjust rod 1 Pie
2 10010288 M8 Rl AT 4Y Feed regulator pin 1 P
10006007 31324} % AT Feed regulator pin 1 Dke
3 10010242 AR 28 Feed regulator 1 PAe PAq
4 10014120 PiERHATTsahE Feed regulator bushing 1 PAe pie
5 10010286 ik} 15 hgife Screw 1 AS AS
6 10013869 |2kt HEA 2 Spring 1 o o
7 10013870 ik} 4 56y Pin 1 AS A
8 10004042 3%k el Feed dial 1 e
10006012 |kHE st Feed dial 1 A
9 10010281 ik} HE e ELiR4ET Screw 1 e %
10 10010072 |iXpliEFT Connecting rod 1 PAe
10006004 [i%p}iEFT Connecting rod 1 DA
11 10010069 |3 FTAY Pin 1 A e
12 10010071 PEREF-HYIRET Screw 9/64-40 L=6 1 e %
13 10010084 BT EAT Connecting rod 1 YA Pig
14 10010240 |15k} 17 A2 07 [ Rubber ring 1 YAS AS
15 10010237 {5135 Kl 47 5 Spring 1 A
10004430 |13 K} 47 5 Spring 1 AS
16 10010649 |12 REEF 14 P8l Snap ring 1 A ¥e
17 20001767 a1} thinap i Reserve feed arm ASM 1 Die
20005688 |{z1i% ) dthin st Reserve feed arm ASM 1 Pig
18 10010236 {3125k Hh AW RET Screw 1 AS
10006009 |12 ) Hh AW RET Screw 1 AS
19 10010649 |12 RHEF 14 P8 Snap ring 1 AS AS
20 10010643 |IEFHYERET Screw 9/64-40 1.=6 2 AS PAS
21 10010087 |42 s AR 3% ey Pin 2 A Yo
22 10010068 [i&RHE IR SR Link (long) 2 A AS
23 10010075 |i&kHE SR Link (short) 2 A AS
24 10010088 |f31325 K 423 Bl 8 A4 Feed adjust ASM 1 A
10005989 | f31325 K 42 Bl A5 8 A4 Feed adjust ASM 1 A
25 10003967 |15k} 2 B AR M8 7 A7 4 Adjusting link shaft 2 AS PAS
26 10010506 | A=A 4402%T Screw 15/64-28 1=7 2 Y Yo
27 10010071 [ERAIRET Screw 9/64-40 1=6 1 AS PAS
28 10004440 |5 4844 Feed bar shaft 1 AS AS
29 10010090 |3 sl il ey FH 424 Pl Retaining ring 1 PAd PAd
30 10008435 |ixklf Feed dog 1 A
10006005 |ixklf Feed dog 1 ¥
31 10010099 |kl 1247 Screw 1/8-44 1=6 2 A ¥
32 20002335 | Le3B1E Feed bar ASM 1 AS AS




5. R HM Feed mechanism components

&

/I S ]

2 B

REF. No. | Part No. # i Name of the part QTSE% g |
33 10010235 |4 3 i) s B Feed spring hook 1 NS %
10006015 |4 3 i i # Feed spring hook 1 Pie
34 10010073 iXkHh Feed rocker shaft 1 Pig Pig
35 10010096 |3k} ih i A4 Pin 1 PAS A
36 10010071 |iliividydgsT Screw 9/40-40 L=6 1 % e
37 10004475 #6528 ZEATHIAT B2 R] Nut 9/32-428 1 Y Y
38 10010076 Lk HhHK Feed rocker 1 Pie
10005990 [i#} A Feed rocker 1 D
39 10010095 |6kl HhAizsT Screw 3/16-28 L=15.5 1 Ve A
40 10010086 4624 J A% Lifting rocker 1 Y A
41 10010095 |24 J5 H i bgE] Screw 3/16-28 L=15.5 1 A A
42 10010091 |24 AT Sl A7 384T Screw 1 A Yo
43 10010097 |64 4 Feed driving shaft 1 Phe e
44 10010542 &R ahdy pE Thrust collar 1 PAd DA
45 10005020 ik} A4 bl bR T Screw 1/4-40 1L=6 2 AS AS
46 10014116 PiEEHhRT R Feed rocker shaft bushing 1 PAe PAq
47 10010238 |iEAHf 15 s dh i iR 4T Screw 11/64-40 L=7 1 e
10006008 | f31325 ) b g R T Screw 3/16-28 L=7 1 e
48 10010074 |2 44 Wg4T Screw 11/64-40 L=7 1 Ve Yo
49 10010090 |42 il FH 324 el Retaining ring 1 Yo Yo
50 10004474 | 48 s Feed bar driving crank 1 PAe PAY
51 10025329 |5 4L HER4T Screw 3/16-28 1L=14 1 AS AS
52 10010282 | & A7k Washer 1 YAS
53 10010100 |64 SIE i Lifting fork 1 Y Yo
54 10010093 464 X hARigET Screw 11/64-40 1=10.5 1 AS PAS
55 10014116 HEF HhRrHhE Feed rocker shaft bushing 1 PAe pie
56 10010542 |36 Hili 34 Pl Thrust collar 1 PAS Yo
57 10005020 4624 b4 Bl R4 T Screw 1/4-40 1=6 2 PAS AS
58 10010243 51325 k1402 [ Rubber ring 1 PAS Yo
59 10010241 33584, Reserve feed shaft 1 PG
10006017 31325140 Reserve feed shaft 1 DA
60 10014119 |81k b £ Bushing 1 A Ye
61 20003731 L EHR T Reserve feed contrallever 1 i PAg
62 10003921 |31 kL4 TR ET Screw 1/4-40 1L=8 1 AS AS
63 10003921 |BlEEHR T2 A7 184 Screw 1/4-40 1=8 1 AS AS
65 10010284 | 5hH s 52 A7 % Reserve feed spring 1 PAe
10006010 |2 5w s 52 17 % Reserve feed spring 1 pie
66 10010238 |iERHf 15 25 4h A7 IR 4T Screw 1 Yo
69 10010285 VA7 E4ET Screw 2 pie




6. HEo44E Oil lubrication components




6. JHMEDAHM 0il lubrication components

= n = o L
RE}?.EO. li%ar)‘lc:Jer # Name of the part QT&% R
1 10008938 |t & 0il sight window 1 Ve Y
2 10008939 | T 07 ] Rubber ring 1 e %
3 10010343 | LAl & Main shaft oil tube 1 AS PAS
4 10010293 | 42 2 fe dgi bt 0il pump support 1 AS AS
5 10010292 |hiZEigs] Screw 15/64-28 L=9 1 A e
6 10008934 |[m] 34 e b2 4T Screw 3/16-28 L=6 1 ¢ Y
7 10004476 |I=]3Hh Bl 0il felt presser 1 AS AS
8 20000778 |IFl 3 L4 0il return tube ASM 1 Y ¥
9 10004476 |Inl3h i 2 Holder 1 PAS A
10 10008067 |3k i 2k 0il wick 1 Y A
11 10010345 |HErR ki & 0il tube 1 AS PAS
12 10010295 |HEAR (L34 e AR Tube holder lower 1 Y A
13 10010292 |EARIZET Screw 15/64-40 L=9.5 1 % PAS
14 10010341 |He R yih 1 5 3% Spring 1 % ¥
15 10010344 | HeAR i 2 g ET 0il adjusting screw 1 AS YAS
16 10008817 |l 0il pump ASM 1 % %
17 10004046 |45 ‘2254 0il pump installing base 1 e A
18 10004062 | 4% ‘2 B2 M8 ET Screw M3X8 3 PAe A
19 10002476 %24k 0il pump 1 AS A
20 10004063 iR 52 0il pump impeller 1 PAd DAY
21 10010066 R f= 245 Screw 3 PG pA
22 10004044 4R 5 0il pump cover 1 PG pA
23 10004066 |ZE M4 FEHR 0il pump impeller cover 1 PAg Vi
24 10004056 [l 41 2 Plunger 1 A A
25 10004059 2% Plunger spring 1 PAd PAd
26 10004043 ki ZEM84T Plunger screw 1 PG pie
27 10004060 | FHhfituh Hook driving shaft oil tube 1 PAe AS
28 10010066 |WRAL:IEFIRET Screw 11/64-40 1=9.5 1 PAS AS
29 10010340 |tk 0il tube joint 1 S Yt




7. W4 Oil reservoir components




7« WMEBSHM 0il reservior components

T YIN=N EEETINN
Rl R 4 K Name of the part + {%)H =y
REF. No. |Part No. QTY. | 5kl
1 20005394 |34t 0il reservior ASM 1 A ¥
2 10008313 |k 0il reservior ASM 1 PAd PAd
3 10004222 V& &Iy To pin of lifting pressor foot 1 PAe DG
4 10008759 |34 0il reservior gasket 1 bie Pie
5 10009993 MLk JiE 4 Head gasket 4 PG pie
6 10009991 |HE FLIRET Screw 1 DAY DG
7 10009988 |HEh FLURET 0% el Rubber ring 1 pAe PAq
8 10009987 136 & JHIX 1) A% Two-way crank of lifting presser foot 1 % PAg
9 10003893 | [ {41 =5 Twisting spring of two—way crank 1 DAY PAg
10 10002559 |4 Hs 10T 1114 P Snap ring 1 A Yo
11 10003896 |4 He AT 15 3k Bracket 1 A pA
12 10022926 |#RHAT 47 L IRE] Screw 9/32-20 L=20 1 e e
13 10003890 |X [r {1495 B A7 5 2 B Nut 15/64-28 2 e e
14 10003895 |X Ir {9 B A7 5 2% T Screw 15/64-28 1.=30 2 Yo Yo
15 10003898 | XU I HiFiHRE] Screw 1 e e
16 10003899 |46 1 Jiki % Knee pressing shaft 1 DAY PAg
17 10009985 | EEHAT B4 Knee pressing plate ASM 1 Pie D
18 10004223 |20 Knee pressing plate cover 1 PAg Pkg
19 10003901 ERMAT Knee pressing plate rod 1 P PA
20 10003900 4T Knee pressing plate rubber 1 Y PAe
21 10003891 J#:M M Knee pressing plate 1 Y PAe
22 10003897 ATy 3k Knee pressing plate holder 1 PAe PAe
23 10003894 |7 SLu4T Screw 15/64-28 L=15 1 Y PAe
24 10009993 | VHI %, Bz £ 0il reservior cushion 2 pAe PAq
25 10009986 |4 ¢ JAE 0il reservior seat 2 Ao PAe
26 10003889 |t HE£T 0il reservior nail 4 Yo e




8. BirE 5% 41 Belt corer & thread stand components

e g




8. MBEETLIHM Belt cover&thread stand components

NS N =N S NS
Rl R 4 K Name of the part it {%)H EpiN
REF. No. |Part No. QTY. | 5Kl
1 10004400 |fzardRE Belt cover 1 DAY DG
2 10004401 |34 Cover 1 PG PAG
3 10002510 | L% 5 S 5e i Rear belt cover ASM. 1 Y Y
4 10004465 | E#t )55 5% Rear belt cover 1 PAg Pig
5 10004457 |5 5 o¢ a4 Belt cover ASM. 1 e e
6 10011153 ))& s+ Belt cover suppert 1 PG pie
7 10010842 | = 72 B A 4T Screw 2 NS %
8 10010993 |3z AEig%T Screw 1 Y A
9 10012318 [H24] 44 g Washer 1 PAS A
10 10004309 |)i5 B A BET Screw 2 Y e
11 10011152 |AKRE] H & Washer 2 ¥ PAS
12 10007130 | —Z4k 42 4t 1 e A
13 10004282 |h#is4 Column cap 1 ¢ A
14 10004293 |4k28 445 Column pipe (upper) 1 e e
15 10004298 | i &4 Thread hanger 1 7 PAS
16 10003301 |4 ik Screw 2 ¢ A
17 10003022 | Lt 2k 48 4] Washer 2 PAS A
18 10002953 |47 g i) Nut 5 AS A
19 10004289 |t &£:4 Thread guide pipe 2 P PA
20 10004285 |it4kis & Thread guide bushing 2 Y PAe
21 10004286 | Column pipe connector 1 Y PAe
22 10004291 |48 T4 Column pipe (Lower) 1 PG Vi
23 10004295 |28 T #2542 Washer 1 S A
24 10004290 |4eZ8 T4 el 1 Washer 1 S A
25 10002985 |£kZ8 T $45 A BE Nut 1 AS AS
26 10004288 | £k 4 Spool pin 2 AS AS
27 10004287 |k kR Spool cushion 2 e e
28 10004281 |2kt i in Spool mat 2 PAe pie
29 10004299 144 Spool seat disc 2 PAd PAd
30 10003312 | Mk 4eugsT Screw 1 AS AS
31 10004284 | Fik&ksn Thread hanger (Lower) 1 ¥ pie
32 10011156 |z 4 =40 44 Belt cover components 1 pAe PAq







9. ¥ Accessories

&

/I S ]

Mok

REF. No. | Part No. # i Name of the part oty | ey | P
1 10004466 | HLkIZE B3R Head connecting hook 2 NS %
2 10011041 WLk & B e Head connecting hook socket 2 pAe PAe
3 10003889 WLt F 4 JEET Head connecting hook nail 4 Y Pie
4 10003468 |HLEN Needles 1 bag 111 PAS PAS
5 10010994 |#2227] (KD Screw driver (L) 1 A Y
6 10010995 |#2227] () Screw driver (W) 1 A Yo
7 10013185 i&227] (/M) Screw driver (S) 1 PG pie
8 10010060 |42 s Bobbin 3 e e
9 10004399 ML= Head cover 1 DA b
10 10004514 MLk A Head pole 1 e A
11 AR AT 0il bottle with oil 1 NS Y
12 10003892 |uhi#Lpit 4k 0il reservoir magnet 1 PG Vi






